SMMERGAS |7 |3903%4  7EUS 27 SUPERIOR

1616099 | 3.013316

’ b 2

xl-\%‘;;%
&
~—1

BN,
PN ~1
o=
m, S 35
& ‘ 245 240 3o h 5
238 T 141

s
. | 13 g

94
T

34

7 D




CODE

DESCRIPTION

SERIAL
NUMBER START
OF SERIES

3.014054
3.015407

3.013184
3.012736
3.011301
3.014547
3.015625
1.016414
1.010289
1.010371
1.012530
3.A0120
1.016080
1.016415
1.017917
1.1356
1.012729
1.012716
1.016240
1.2559
1.011163
1.016715
1.012721
1.012598
1.015367
1.010405
3.A0184
3.A1124
1.010144
1.2124
1.013837
1.016325
1.010292
3.A1363
1.7908
1.4275
1.013372
3.010173
1.013164
1.1656

1.013269
1.012515
1.8355
1.4557

1.4066
1.1357
1.1480
1.011141
2.010725
2.010759
2.010824
2.011936
1.6685
3.014706
1.6725
1.010247
1.011066
1.6920
1.010265
1.013186
1.013244
1.8594
1.8471
1.013059
1.011109
2.010453
1.010290
3.014392
1.012625
1.2125
1.013719
1.2544
3.4639
1.4419
1.7967

Cylinder - complete

"Blister" components connection
assembly

Control panel - complete

LPG gas conversion kit

G20 gas conversion kit

Control panel - complete

Cylinder - complete

Circulating pump 63-15

M5x16 hex socket screw, tropicalized
Clip, exchanger pipes

Plastic cartridge, 3-way valve

Set of 3/4" seals

D.18 pipe, sealed chamber - exchanger
D.18 pipe, gas valve - manifold

D.18 pipe, gas valve - manifold

3/4" F nut, flanged end pipe, d.18
D.18 pipe, gas connection

D.18 pipe, pump - sealed chamber
D.10 pipe, system expansion tank
32.99x2.62 O-ring, nitrile 70 sh
3.2x7x0.5 washer, tropicalized
36TXE22 clicson thermostat

D.18 pipe, cylinder - 3-way valve
Stem, 3-way valve

1.8x2.65 O-ring, epdm peroxide, 70 sh
100°C clicson thermostat

Set of 1/4" seals

Set of 3/8" seals

Guide bush, block

3-way poppet seal

Housing, by-pass outlet manifold
Spring, 3-way valve poppet

5.3x10 washer, tropicalized

Set of 1/2" seals

Steab cable clamp, black

Drain outlet with hose union

3-bar TUV safety valve with O-ring
Gas valve connector

Gas valve connector

3.5x6.4 self-tapping screw, crosshead,
nickel-plated

Internal mounting, motor

Housing, 3-way valve

Front cover, 3-way valve motor
4.2x9.5 self-tapping screw, crosshead,
with shoulder

3.5x9.5 self-tapping screw
17.86x2.62 O-ring, nitrile, 70 sh
15.88x2.62 O-ring, nitrile, 70 sh
17.86x2.62 O-ring, silicone, 70 sh

Lx casing

Cross member, Rx/Lx casings

Front casing

Air intake diffuser

Diaphragm, pump pressure switch
Stem+disc assembly, pressure switch
Diaphragm spring, pump pressure switch
Cover, water pressure switch
9x4.3x0.8 galvanized washer
12.37x2.62 O-ring, nitrile, 70 sh
M3x25 screw for gas valve connector
M3.5x16 screw

D.8 pipe, filling

Cam, 3-way valve motor

Microswitch

Motor coupling

Plastic mount, pump microswitch
Angle bracket, cylinder

M4x20 hex socket screw, tropicalized
Lx wall assembly, combustion chamber
Bottom protective grid

Anode seal

Indicator lamp, no glass

Filler knob

Filler valve - complete

M4x6 screw for filler knob

3.5x19 self-tapping screw, crosshead

1865190
2498627

1865190

1865190

1865190

66
67

68
69
70
71
72
73
74
75
76
7
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
101
102
103
104
105

105

105
106
107
108
109
110
111
112
113
114
115
116
117
118
119
120
120
121
121
122
123

124
125
126
127
128
129
130
131
132
133
134
135
136

2.010614
1.2275

1.016246
2.011032
2.010555
1.012763
1.2265
3.013302
3.013303
1.6269
3.014870
1.0377
1.1116
1.019835
1.1586
1.1587
1.018094
2.010615
1.6696
1.010362
1.011057
1.4719
1.016281
1.010339
1.4940
1.012994
1.015244
1.014034
1.012012
1.013908
1.010326
3.011991
1.017228
1.6091

1.012597
1.012668
1.010340
1.4391
1.6729
1.016109

1.014995

1.018368
1.015970
1.015985
1.016094
1.014994
1.012711
1.2405
2.011087
2.011271
2.012115
2.012004
1.1176
2.011023
2.010897
1.2408
1.012610
1.020837
1.012609
1.020838
1.1114
1.1868

1.1122
1.1759
1.1760
1.1123
1.8407
1.010262
2.4313
1.4139
2.010611
1.015807
1.010707
1.1142
1.2370

Angle bracket, hot water tank

4.2x9.5 self-tapping screw, crosshead,
flat point

M4x8 self-forming screw, crosshead
Central frame upright

Frame

D.18 pipe, sealed chamber - exchanger
3.2x9.5 self-tapping screw, "Rapid fix"
3-way valve assembly

Coupling alignment pin - complete
M3x35 screw, crosshead

By-pass manifold assembly
D.14-1/2"M Vabco fitting - complete
M8 nut

Cold water inlet valve

M8 masonry stud screw

Plastic masonry plug

G1-2 twin-cone gas cock D.18
Bracket, boiler hanger

Lx microswitch, white cable

Clip, d.18 pipe

Screw, pressure test point

Wheel for 3-way valve motor

10-litre expansion tank

Pocket flange

3-way valve motor cover bush

2.9x25 self-tapping screw, dome head
D.25 fitting with O-ring seat

Housing, 3-way valve motor

Geared motor

Earth terminal

Cable entry fitting, electrical connections
Motor unit, 3-way valve

Fitting, condensation tray

2.9x13 self-tapping screw, crosshead,
flat point

Poppet, 3-way valve

Cylinder probe fitting

Gasket, pocket flange

Filler assembly - complete

Epdm probe cap

LPG burner+manifold assembly, 16
ramps

G20 burner+manifold assembly, 16
ramps

Burner, 16 ramps

NTC fast immersion probe

Ceramic fibre panel, front

Ceramic fibre panel, rear

Ceramic fibre panel, side

Seal, self-centring

Lx ignitor

Rx wall, combustion chamber

Front wall, combustion chamber
Front panel, burner

Back wall, combustion chamber
M5x8 screw, crosshead
Non-reflecting grid

Side wall, sealed chamber

Rx ignitor

Insulation cladding, rear

Insulation cladding, rear

Insulation cladding, front

Insulation cladding, front

18.64x3.53 O-ring, nitrile, 70 sh
2.2x13 self-tapping screw, crosshead,
nickel-plated

1/2"M anode cap

Shaped cylinder seal

M8x22 screw, hex head

Magnesium anode d.16

3/4" F nut for coupler, brass

Trimmer adjustment knob

Cylinder cover

3.9x13 self-tapping screw, crosshead
Angle bracket, cylinder

Pressure gauge

Ignitor sensor

3.2x16 self-tapping screw, "Rapid Fix"
Cylinder fitting for cold inlet

2037677

2498627

2498627

137
138
139
140
141

142
143
144
144
145
146
147
147
148
149
150
151
152
153
154
155
156
157
157
158
159
160
161
162
163
164
165
166
167
168
169
170
171
172
173
174

175
176
177
178
179
180
181
182
183
184
185
186
187
188
189
190
191
192
193
194
195
196
197
198
199
200
201
202
203
204
205
206
207
208
209
210
211

1.4508
1.012036
1.1524
2.3123
1.8864

3.A395
3.011207
1.015803
1.014365
1.012686
1.6947
1.016246
1.2170
nfs
3.011962
1.015263
1.4072
1.016729
1.0152
1.010365
1.015804
1.010263
1.011978
1.018591
1.010564
3.011178
1.010430
1.4789
1.011065
nfs
nfs
nfs
1.010771
2.011880
1.012325
1.1269
3.A1343
1.8406
2.010452
1.013323
1.012727

1.012734
1.012794
2.0381
1.013154
1.0375
1.4246
1.015847
1.011935
1.011213
2.4270
1.A158
1.8403
1.018963
1.012874
1.010334
1.020386
1.012787
1.013268
3.011681
1.012764
3.012705
1.6572
1.6922
1.2363
1.1122
1.1178
1.5780
1.6407
1.010883
2.011176
2.010055
1.012783
2.010762
1.014373
1.2169
1.010337
3.012783

15x1x660 probe pipe

Modulating control card

Seal, 36x27x2 in frizite

3/4'F locknut for coil

3.2x9.5 self-tapping screw, "Rapid fix",
cone point

Set of ignition leads

Coil assembly

Gas valve, VK4105

Gas valve, SIT 845 with connections
Back cover, control panel
17.17x1.78 O-ring, nitrile, 70 sh
M4x8 self-forming screw, crosshead
M4x8 screw, crosshead

Gas valve cap

3-way valve cartridge kit

2-litre expansion tank

Clip with clamp screw hole

Bezel, control panel

3.9x9.5 self-tapping screw, crosshead
LED lens

Thermometer

Knob, main switch

Flame control unit

Flame control unit

Switch, three positions+reset
Gaudium Magnum hydraulic assembly
Plug for pocket flange

3-way terminal block

Epdm cap, thermostat

Cylinder

Washer, gas nozzle

Gas nozzle

Automatic vent valve

Valve mounting plate

Two-position rotary switch

1-2" F shallow brass nut

Set of 1" seals

G1/2" M coupler with 3/4"F nut
Bracket, cylinder hanger
Double-sided adhesive strip

D.18 pipe, heating system flow and
return

D.14 pipe, hot outlet

D.14 pipe, cold inlet

1/2" F nut, flanged end pipe, d.14
Adhesive foam strip, d.15x3
D.18-3/4"M Vabco fitting - complete
M4 lock washer

116-fin exchanger

Seal, twin lip, d.60

D.60 elbow, fumes exhaust

/Angle bracket, foam strip

Safety valve cartridge, 8 bar

Mesh filter, stainless

Fan

"Immergas" nameplate, plastic
Seal, d.80 hole

M4x8 screw, crosshead

Gaudium Magnum housing

Internal mounting, motor housing
Cut-off with no coill

D.18 pipe, exchanger - sealed chamber
Inspection hole glass assembly with seal
Grommet, silicone, d.14.5
10.77x2.62 O-ring, nitrile, 70 sh
4x8 silicone tube

Anode cap

M4 nut

Grommet, silicone, d.2

Grommet, silicone, d.21

Cable clamp for hole d.19

Back panel, sealed chamber
Cover, d.80 hole

Body closing flange

Bracket, fibre mount

Hose union for tubes in silicone
M4x10 grub screw, cone point

Air pressure switch

Sealed chamber cover assembly

1865190

1865190

1865190

212
213
213
214
215
216
217
218
219
220
221
222
223
224
225
226
227
228
229
230
231
232
233
234

235
236
237
238
239
240
241
242
243
244
245
246
247
248
249
250
251
252
253
254
255
256
257
258
259
260
261
262
263
264
264
265

2.010338
2.4271
2.4272

2.010472

1.012799

2.011175

3.012842

1.012247

2.012063

2.011417

1.010343

1.011111

1.011749

2.010974
1.6985

1.011114

2.010940
1.2281
1.2446

2.010314
2.4261

1.014367

2.010317

1.013219

1.012813
2.010723
1.013013
1.013014
1.013015
1.013016
1.012784
1.1705
1.012641
1.012640
1.012639
1.013967
1.016935
1.018210
1.8241
1.4193
1.010279
1.012930
1.013060
1.9050
1.013061
1.9051
3.014826
1.019243
1.011128
1.016042
1.016948
1.011968
1.8599
1.020232
1.020231
1.020840

Angle bracket, pressure switch

Rx claw plate, draw pull catch

Lx claw plate, draw pull catch

Bottom deflector, burner

31.42x2.62 O-ring, nitrile, 70 sh

Rear cover, flue outlet

Flue outlet, diaphragm complete
Seal, flue outlet diaphragm

Front cover, flue outlet

Plate, air distribution

Flue outlet pressure takeoff pipe
Fitting, pressure takeoff pipe

M8x0.5 nut, pressure takeoff

Flue gas diaphragm, d.45

M4x16 screw, crosshead

3.9x9.5 self-tapping screw, crosshead
Bracket, flue outlet cover

M6x12 hex socket screw

Draw pull catch, G type

Threaded bracket for sealed chamber
Bracket, sealed chamber cover
M6x18 screw, crosshead

Straight bracket, sealed chamber cover
4.2x6.5 self-tapping screw, crosshead,
cone point

6-litre flow limiter

Rx casing

2.9x9.5 self-tapping screw, dome head
2.2x6.5 self-tapping screw, dome head
M3x20 self-tapping screw, dome head
3x16 cylindrical pin

Door

Two cable bracket

Rubber buffer

Door spring catch pin

Door hinge mount

Door closing spring

Connection housing cover

Display card

Return valve

Snap ring

System by-pass plate

System by-pass spring

System by-pass plate guide
28.30x1.78 O-ring, nitrile, 70 sh
Cover, by-pass manifold

12.42x1.78 O-ring, nitrile, 70 sh
Cut-off assembly - complete

\Wired coll

10-litre flow limiter

Expansion tank coupler fitting

18x2 O-ring, nitrile, 70 sh

Plug, access hole

4.3x12 washer

LPG gas manifold

G20 gas manifold

Insulation cap for cylinder

2014473
2037677
2498627




